
CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD
 
LAHONTAN REGION
 

Board Order No. R6T-2011-0020
 
WDID 6A268512900
 

REVISED WASTE DISCHARGE REQUIREMENTS
 

For 

CAMP PENDLETON & QUANTICO HOUSING LLC/LINCOLN MILITARY HOUSING
 
AND UNITED STATES MARINE CORPS
 

MOUNTAIN WARFARE TRAINING CENTER COLEVILLE HOUSING
 
WASTEWATER TREATMENT AND DISPOSAL FACILITY
 

__________MONO COUNTY _ 

The California Regional Water Quality Control Board, Lahontan Region (Water Board) 
finds: 

1. Discharger 

Camp Pendleton & Quantico Housing LLC.lLincoln Military Housing (Discharger) is 
the current owner and operator of a wastewater treatment and disposal facility that 
serves military personnel and their families at the Mountain Warfare Training Center 
(MWTC) housing area near Coleville and will be the owner and operator of the 
proposed wastewater treatment and disposal facility (Facility) described in Finding 
No.5, below. The United States Department of the Navy, United States Marine 
Corps is the owner of the land where the Facility is located. For the purposes of this 
Order the Camp Pendleton & Quantico Housing LLC/Lincoln Military Housing is the­
"Discharger." As landowner, the US Department of the Navy, US Marine Corps is 
considered a legally-responsible person under this Order if the Discharger fails to 
comply with orders of the Water Board. 

2. Location and Existing Wastewater System 

The wastewater treatment and disposal system is located in Antelope Valley on the 
west side of U.S. Highway 395, approximately one mile north of Coleville, within the 
NW y. of Section 36 T9N, R22E, MDB&M as shown on Attachment "A," which is 
made a part of this Order. 

The wastewater treatment and disposal system (existing Facility) is currently a large 
community septic system. The system consists of four 7600-gallon septic tanks with 
four 900-gallon dosing chambers and two leachfield areas. The two leachfield areas 
cover roughly 68,900 square feet and the flow is manually directed via opening gate 
valves to cycle tbe discharge to the two leachfields. 



MWTC Coleville Housing -2­ WASTE DISCHARGE REQUIREMENTS 
Mono County BOARD ORDER NO. R6T-20110020 

WOlD NO. 6A268512900 

3. Reason for Action 

The Discharger filed a Report of Waste Discharge dated July 2010 to upgrade the 
wastewater facilities to allow for the existing flows and to accommodate new flows 
from a child development center, a commissary, mini mart, and four existing 
unoccupied homes (currently used as the child development center). The child 
development center, commissary and mini mart will contribute to the total 
wastewater flow. The existing flow with the additional new flow will result in an 
amount of discharge that would exceed the requirements typically applied by the 
Water Board for disposal from septic systems, a standard rate of 500 gallons per 
acre per day. The entire development is approximately 68.5 acres so the average 
daily flow should be less than 34,250 gallons a day based on treatment in a septic 
system. 

There are indications the existing system is approaching its capacity and needs 
upgrading (nitrate concentrations in down gradient wells have been higher than the 
up gradient well and could be attributed to the current disposal). The Discharger has 
proposed a new Facility to increase the treatment capabilities to discharge up to 
50,000 gallons per day by improving the quality of the discharge and increasing the 
wastewater disposal area. 

4. Historv of Previous Regulation by the Water Board 

The Water Board previously established waste discharge requirements for domestic 
wastewater disposal from the MWTC housing area under Board Order No. 6-01-11, 
which was adopted on March 1, 2001. Board Order No. 6-01-11 was preceded by 
Board Order No. 6-85-129, adopted on November 14, 1985. 

5. Proposed Facility and Discharge 

The Discharger is proposing to use a pre-manufactured "package" activated-sludge 
wastewater treatment plant designed to remove 90% of the Biochemical Oxygen 
Demand (BOD) and achieve concentrations of 30 milligrams per liter (mg/l) for BOD 
and 30 mg/l for total suspended solids (TSS). For the purposes of this Order, this 
system will be termed the proposed Facility (in contrast to the existing Facility). The 
design also includes processing for enhanced removal of nitrogen. The proposed 
Facility treatment system includes bar screens for solids and grit removal, a flow 
equalization tank, an anoxic tank, and aeration tank, clarifier, sludge digester, filter 
pumps, pressure filters, and a clear well prior to discharge/disposal. The treatment 
plant flow diagram is shown in Attachment "B." 

The proposed Facility's disposal areas will consist of two areas, the existing 
leachfield area, termed the low-pressure disposal area will be rehabilitated by having 
its piping replaced and drain rock inspected and replaced as needed. A second 



MWTC Coleville Housing -3­ WASTE DISCHARGE REQUIREMENTS 
Mono County BOARD ORDE R NO. R6T-20110020 

WDID NO. 6A268512900 

disposal area consists of a below-grade infiltration chamber (the Discharger's Report 
of Waste Discharge nomenclature or term for this portion of the proposed Facility 
was "below-grade infiltration basin"), and subsurface irrigation areas located above 
the low-pressure disposal area and above the below-grade infiltration chamber. 

The below-grade infiltration chamber is a new disposal area. The infiltration 
chamber will be constructed adjacent to the housing area's storm water retention 
basin. The infiltration chamber will consist of several 48-inch-diameter, high-density 
polyethylene perforated pipes, laid in rows with two feet of horizontal separation. 
The side of the below-grade infiltration chamber adjacent to the storm water 
retention basin will have a 3D-mil impermeable synthetic liner that will be buried and 
installed between the edge of the infiltration chamber and the storm water retention 
basin. The synthetic liner will be installed to prevent lateral water migration of 
wastewater and surfacing effluent in the storm water retention basin. The pipes will 
be buried in drain rock and then covered with filter fabric and topsoil. 

Subsurface irrigation areas wili be installed in the soil 12-18 inches below grade 
above the infiltration basin and the low pressure disposal area. 

6. Sludge Disposal 

The proposed Facility will include an aerobic digester. Some of the sludge in the 
digester will be used as a biological seed in the flow equalization tank but the sludge 
digester will mainly be used to further reduce the sludge volume and mass. Sludge 
will need to be periodically removed and hauled away for disposal. The digester is 
not an authorized disposal location. The Discharger will mainta.in records on the 
sludge removed and where it was disposed of under the terms of this Order. 

7. Water Supply System 

In addition to the sewage wastewater disposal, this Order also regulates the disposal 
of rinse water from the drinking water treatment system. The drinking water 
treatment system is for arsenic removal from the ground water. There are three 
ground'water wells that provide drinking water and all three wells must be treated for 
arsenic to meet the drinking water standards. 

The drinking water treatment system consists of two filtration units operated in 
series. The filter contains an iron-based proprietary granular media, which has an 
affinity for arsenic, iron and other metals. Rinse water is generated during the initial 
rinse of new filter media to remove fine particles that are produced by abrasion when 
the media is transported and installed. The rinsing process produces an estimated 
total of 60,000 -70,000 gallons of rinse water when new media is installed in both 
filters. The installation of new filter media and rinsing occur four to six times every 
12 months. The following is the expected quality range of the rinse water. 



MWTC Coleville Housing -4­ WASTE DISCHARGE REQUIREMENTS 
Mono County BOARD ORDER NO. R6T-20110020 

WDID NO. 6A268512900 

Parameter Units Range 
pH pHi 7-9 
Total Dissolved Solids mgtl 2 500 -1000 
Specific Conductance jJmhotcm 3 700 -1400 
Turbidity NTU 4 0.60 -75 

1 pH is a measure of hydrogen ion concentration 
2 mg/l -milligrams per liter 
3 IJmho/cm -micromhos per centimeter 
4 NTU -Nephelometric turbidity unit 

The Discharger will dispose of the rinse water from the drinking water treatment 
system into the soil within the site's storm water retention basin (Basin). The current 
Basin has ample storage for the discharge. The Basin will be reconfigured with the 
construction of the proposed Facility and will have the same volume capacity as the 
current Basin (237,000 cubic feet) after modifications. The Basin will still have the 
capability of handling large storm events, and as a management practice for the 
rinse water, discharge will not occur when standing water from storms is in the 
Basin. Rinse water may also be dispersed by way of infiltration systems for the 
proposed Facility, at the Discharger's discretion, without going through the Facility 
treatment processes. 

8. Authorized Disposal Area 

The authorized disposal area for treated wastewater is any area within the low­
pressure infiltration area (this area includes the existing leach field), the buried 
infiltration chamber, and the two subsurface irrigation areas directly above these two 
disposal area that are shown in Attachment "C," which is made a part of this Order. 

The authorized disposal area for rinse water from the new filter media from the 
drinking water treatment system is the existing or proposed-modified Basin, or the 
above described sewage wastewater disposal areas. 

9. Schedule and Proposed Facility Start Up • 

The proposed Facility construction is planned to begin as early as March 2011 and 
the current plan is to complete the upgrades by the summer of 2012. 

A new wastewater treatment plant may take several weeks to months after start up 
to get all of the operations working before effluent limits are attained regularly. 
Water Board staff will monitor any effluent limit violations and consider the 
seriousness of the violation, the ability of the Discharger to avoid the violation, and 
the threat to water quality, prior to making recommendations on formal enforcement 
during the several initial months of the proposed Facility operation. 



MWTC Coleville Housing -5­ WASTE DISCHARGE REQUIREMENTS 
Mono County BOARD ORDER NO. R6T-2011 0020 

WOlD NO. 6A268512900 

10. Site Geology 

The Facility is built on glacial deposits generally regarded as permeable. The 
underlying geology at the site consists of a relatively thin alluvial deposit underlain 
by weathered and fractured granitic and metamorphic bedrock material. The 
percolation rates recorded for the existing leachfields are approximately 3.3 inches 
per day (436 minutes per inch as reported in the wastewater study for the Marine 
Corps Mountain Warfare Training Center Coleville Housing Colville, MacDonald­
Stephens Engineers, Inc., November 1996). 

The Discharger conducted additional investigation on the soil percolation and 
provided the information in the Report of Waste Discharge dated July 2010. The 
test results showed that the percolation rates in the proposed new subsurface 
disposal area(s) are much higher, for example a percolation rate of 55 inches per 
day. For design purposes, the Discharger used a percolation rate of 3.3 inches per 
day. 

11. Site Hydrology 

Annual precipitation for the area is estimated at 10 inches. Surface runoff from 
offsite and onsite areas of the housing development is collected and transported by 
storm drains and concrete-lined drainage channels that flow into the Basin, located 
near the northeast corner of the Facility. Discharges from the basin in overflow 
conditions enter a culvert on the west side of U.S. Highway 395 and flow into Alkali 
Ditch. Alkali Ditch is a tributary to the West Walker River on the east side of U.S. 